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TR ke T = D-1: FRAME BODY
Item Part Number Description Q.ty
FRAME BODY (RED)
1 FRAME BODY (BLUE) 1
FRAME BODY (BLACK)
Fod 2 19110-MW40-00 SEAT INSTALLATION BUSHING 1
3 6301-2RS BALL BEARING 2
4 30303-MW40-00 BUSHING 1
5 Q312-06-F32 CLIP NUT 2
6 Q218C-0616-A2 BOLT M6x16 4
7 32004-MW40-01 SEAT BRACKET 1
8 Q185-1070-F32 BOLT M10x70 2
9 Q323-10-F32 LOCK NUT M10 2




PITIIR Dk T = D-2: BRAKING SYSTEM

Item Part Number Description Q.ty
1 Q218C-0812-A2 BOLT M8x12 8
2 61002-MW41-00 REAR BRAKE DISC 2
3 Q218B-0620-A2 BOLT M6x20 8
4 26004-MW41-00 FR LH/RR RH REAR BRAKE CALIPER 2
26001-MW41-00PAD BRAKE PADS (EV) 2
5 REAR BRAKE TUBE 1
8 7 6 6 FRONT BRAKE MASTER CYLINDER 1
7 FRONT BRAKE TUBE 1
' 8 26001-MW40-00 FR RH/RR LH BRAKE CALIPER 2
26001-MW41-00PAD BRAKE PADS (EV) 2
9 26101-MW40-00 FRONT BRAKE DISC 2
10 Q218C-0510-A2 BOLT M5x10 12
11 REAR BRAKE MASTER CYLINDER 1
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D-3: FRONT BUMPER SUBFRAME

21003-MW40-00BLA

FRONT BUMPER SUBFRAME (BLACK)

Item Part Number Description Q.ty
1 Q218C-0616-A2 BOLT M6x10 5
21003-MW40-00RED FRONT BUMPER SUBFRAME (RED)
2 21003-MW40-00BLU FRONT BUMPER SUBFRAME (BLUE) 1




PITIIR Dk T = D-4: STEERING SYSTEM

Item Part Number Description Q.ty
1 Q218B-0865-A2 BOLT M6x65 4
bad 1 2 30003-MW40-00 UPPER HANDLEBAR CLAMP 2
3 26800-MW40-00RED HANDLEBAR (RED)
3 26800-MW40-00BLU HANDLEBAR (BLUE) 1
i 26800-MW40-00BLA HANDLEBAR (BLACK)
4 30004-MW40-00 LOWER HANDLEBAR CLAMP 2
I / 5 Q323-08-F32 LOCK NUT M8 4
% 6 51008-MW40-00 STEERING SHAFT SEALING 2
7 30005-MW40-00 STEERING SHAFT (BLACK) 1
8 6002-2RS BALL BEARING 1
9 32020-MW40-00 BUSHING 1
10 Q323-10-F32 LOCK NUT M10 1
11 Q185-0816-F32 BOLT M6x16 2
12 30022-MW40-00 STEERING SHAFT BRACKET 1
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M IING s T = D-5: REAR SHOCK ABSORBER
Item Part Number Description Q.ty
1 Q185-1040-F32 BOLT M10x40 2
2 30201-MW40-00 REAR SHOCK ABSORBER 1
3 Q323-10-F32 LOCK NUT M10 2
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MIIHIIND k= T = D-6: FRONT SHOCK ABSORBER
Item Part Number Description Q.ty
1 Q185-1040-F32 BOLT M10x40 4
2 Q323-10-F32 LOCK NUT M10 4
3 30100-MW40-00 FRONT SHOCK ABSORBER 2
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D-7: STEERNG TIE ROD

Item

Part Number

Description

Q.ty

30428-MW40-00

STEERNG TIE ROD ASSY.
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TR ke T =

D-8: FRONT A-ARM
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Item Part Number Description Q.ty
1 Q323-10-F32 LOCK NUT M10 10
2 30408-MW40-00 BUSHING 20
3 30412-MW40-00 A-ARM SPACER 4
4 30414-MW40-00 GREASE CONTAIN SET 10

30403-MW40-00RED UPPER A-ARM (RED)

5 30403-MW40-00BLU UPPER A-ARM (BLUE) 2
30403-MW40-00BLA UPPER A-ARM (BLACK)

6 Q185-10210-F32 BOLT M10x210 4

7 Q323-14-F32 NUT M14 2

8 Q400-14-A2 WASHER @14 2

9 30407-MW40-00 A-ARM BUSHING 2
30406-MW40-00RED LH STEERING KNUCKLE (RED)

10 30406-MW40-00BLU LH STEERING KNUCKLE (BLUE) 1
30406-MW40-00BLA LH STEERING KNUCKLE (BLACK)
30418-MW40-00RED KNUCKLE LOWER BRACKET (RED)

11 30418-MW40-00BLU KNUCKLE LOWER BRACKET (BLUE) 2
30418-MW40-00BLA KNUCKLE LOWER BRACKET (BLACK)

12 Q185-1070-F32 BOLT M10x70 4
30404-MW40-00RED LOWER A-ARM (RED)

13 30404-MW40-00BLU LOWER A-ARM (BLUE) 2
30404-MW40-00BLA LOWER A-ARM (BLACK)

14 Q185-0820-F32 BOLT M8x20 6
30405-MW40-00RED RH STEERING KNUCKLE (RED)

15 30405-MW40-00BLU RH STEERING KNUCKLE (BLUE) 1
30405-MW40-00BLA RH STEERING KNUCKLE (BLACK)

16 30411-MW40-00 STEERING KNUCKLE BUSHING 2

17 30410-MW40-00 WASHER @25 4

18 30409-MW40-00 STEERING KNUCKLE BRACKET SPACER 4
30417-MW40-00RED KNUCKLE UPPER BRACKET (RED)

19 30417-MW40-00BLU KNUCKLE UPPER BRACKET (BLUE) 2
30417-MW40-00BLA KNUCKLE UPPER BRACKET (BLACK)

20 Q400-10-A2 WASHER @10 2

21 Q185-10110-F32 BOLT M10x110 2
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D-9: WHEELS

Item Part Number Description Q.ty
1 25800-MW40-00 16x8-7" 4
2 25000-MW40-00 RIM 4
51011-MW40-00RED RIM DECORATION (RED)

3 51011-MW40-00YEL RIM DECORATION (YELLOW) 4
51011-MW40-00PIN RIM DECORATION (PINK)

4 Q218B-0820-A2 BOLT M6x16 24
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D-10: FENDERS & SEAT

Item Part Number Description Q.ty
51005-MW40-00RED FRONT FENDER COVER (RED)

1 51005-MW40-00YEL FRONT FENDER COVER (YELLOW) 1
51005-MW40-00PIN FRONT FENDER COVER (PINK)
51006-MW40-00RED LH SIDE PANEL (RED)

2 51006-MW40-00YEL LH SIDE PANEL (YELLOW) 1
51006-MW40-00PIN LH SIDE PANEL (PINK)

3 32001-MW40-00 SEAT 1

4 Q218C-0655-A2 BOLT M6x55 1

5 Q218C-0516-A2 BOLT M5x16 2

6 51001-MW40-00 FENDER COVER (WHITE) 1

7 Q271-4816-A2 SCREW 4,2x18 9

8 Q397-42-F30 PLATE NUT 4,2 4
51007-MW40-00RED RH SIDE PANEL (RED)

9 51007-MW40-00YEL RH SIDE PANEL (YELLOW) 1
51007-MW40-00PIN RH SIDE PANEL (PINK)

10 Q218C-0616-A2 BOLT M6x16 2

11 51010-MW40-00 PLATE NUT M6 2

12 16200-MW41-00 DECORATIVE COVER 1
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TR ke T = D-11: FRONT MOULDINGS
Item Part Number Description Q.ty

1 Q271-4218-F30 SCREW 4,2x18 4
2 Q397-42-F30 PLATE NUT 4,2 4

51002-MW40-00RED FRONT BUMPER (RED) 1
3 51002-MW40-00YEL FRONT BUMPER (YELLOW) 1

51002-MW40-00PIN FRONT BUMPER (PINK) 1
4 51004-MW40-00 RH FRONT FENDER MOULDING 1
5 51003-MW40-00 LH FRONT FENDER MOULDING 1
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PITIIR Dk T = D-12: FOOTRESTS

Item Part Number Description Q.ty
1 51009-MW40-00 LH FOOTREST 1
2 51010-MW40-00 RH FOOTREST 1
3 Q218C-0612-A2 BOLT M6x16 16
4 Q312-06-F32 PLATE NUT 4,2 12
5 Q324-06-A2 NUT M6 4
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PITIIR Dk T = D-13: REAR AXLE

Item Part Number Description Q.ty
1 25701-MW41-00 LH REAR SHAFT 1
2 25701-MW41-01 RH REAR SHAFT 1
3 Q185-0816-F32 BOLT M6x20 6
4 30705-MW41-00 REAR WHEEL HUB 2
5 30703-MW41-01 REAR BRAKE DISC HOLDER 2
6 @42*P30*7 OIL SEAL 42x30x7 2
7 042 CIRCLIP 2
8 6905zz BALL BEARIN 6905zz 2
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D-14: REAR SWING ARM

Item Part Number Description Q.ty
30301-MW41-00RED REAR SWING ARM (RED)
1 30301-MW41-00BLU REAR SWING ARM (BLUE) 1
30301-MW41-00BLA REAR SWING ARM (BLACK)
2 Q218B-12110-A2 BOLT M12x110 1
3 Q218B-0820-A2 BOLT M8x20 4
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D-15: REAR SWING ARM

Item Part Number Description Q.ty

; 14007-MW41-00 MOTOR ASS'Y 750W ;
30708-MW41-00RED LH SHAFT HOLDER (RED)

3 30708-MW41-00BLU LH SHAFT HOLDER (BLUE) 1
30708-MW41-00BLA LH SHAFT HOLDER (BLACK)
30707-MW41-00RED RH SHAFT HOLDER (RED)

4 30707-MW41-00BLU RH SHAFT HOLDER (BLUE) 1
30707-MW41-00BLA RH SHAFT HOLDER (BLACK)

5 Q218B-0820-A2 BOLT M8x20 10

6 26512-MW41-00 WASHER @8 4
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D-16: ELECTRIC COMPONENTS
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Item Part Number Description Q.ty

1 35500-MW41-00 CONTROLLER 1

Q218C-0612-A2 BOLT M16x12 2
2 34602-MW41-00 MAIN WIRE HARNESS 1
3 35800-MW10-00 LINE BANK 1
4 52072-MW10-00 RECHARGER PLUG 1

Q254-0310-A2 SCREW M3x10 2
5 34701-MW41-00 ELECTRICAL SWITCH 1
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PITIIR Dk T = D-17: BATTERY

Item Part Number Description Q.ty
21101-MW41-00RED BATTERY BOX COVER (RED)

1 21101-MW41-00RED BATTERY BOX COVER (BLUE) 1
21101-MW41-00RED BATTERY BOX COVER (BALCK)
21102-MW41-00RED BATTERY BOX (RED)

2 21102-MW41-00BLU BATTERY BOX (BLUE) 1
21102-MW41-00BLA BATTERY BOX (BLACK)

3 46811-MW41-00 RUBBER FAIRLED 1

4 47100-MW41-00 STAPLE BOLT 2

5 Q218C-0616-A2 BOLT M6x16 6
Q324-06-A2 NUT M6 6

T 6 Q185-08100-F32 BOLT M8x100 1
Q323-08-F32 NUT M8 1
/_ 1 7 34500-MW10-00 BATTERY 48V-12Ah 4
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P IIR ) E 1 = D-18: HANDLEBAR CONTROLS
Item Part Number Description .t
1 45002-MW41-00 THROTTLE CONTROL ASS'Y 1
2 45001-MW41-00 LH HANDLEBAR GRIP 1
3 36000-MW40-00 CUT-OFF SWITCH 1
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PITIIR Dk T = D-19: TOOL KIT

Item Part Number Description .
1 75107-MW20-00 Tool bag 1
2 75102-MW20-00 Fork spanner 11#-13# 1
3 75101-MW20-00 Fork spanner 14#-12# 1
4 75103-MW20-00 Allen wrench 6# 1
5 75104-MW20-00 Allen wrench 5# 1
6 75105-MW20-00 Allen wrench 4# 1
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